
Adopted 10.12.10 

TOWN OF OXFORD  

 

2010  
 

COMPREHENSIVE PLAN  
 

 

 

 
 

 

 



Cover photograph by Jane McCarthy, Oxford ferry boat race, © 2007, used with the gracious 
permission of the photographer. 

 

 







i    
Oxford  Comprehensive Plan Adopted October 12, 2010 

 

     

 

 

THE TOWN OF OXFORD  

2010 COMPREHENSIVE PLAN 

 

TABLE OF CONTENTS 

 
 

CHAPTER 1 – Introduction and Background ............................................................. 1 
1.1  Orientation ............................................................................................................... 3 

1.2  History  .................................................................................................................... 4 
[...]
Oxford’s wastewater treatment plant.  

  

 The Town’s current NPDES permit for the Oxford WWTP includes two-tiers of 

discharge limits, with the first valid for flows less than 104,000 gpd, and the second for flows 

between 104,000 gpd and 150,000 gpd.  The permit’s expiration date is June 30, 2010.   The 

permit limits are summarized in Tables 8(E) and 8(F): 

 

Table 8(E)  

 

Oxford Current NPDES Permit Requirements (Q less than 104,000 gpd) 

 

Parameter Monthly Average Weekly Average  

BOD5  30  mg/L 45 mg/L 

TSS (May 1- Oct 31)  90 mg/L n/a 

TSS (Nov 1 – Apr 30)  50 mg/L 75 mg/L 

TN (May 1 – Oct 31) 18 mg/L 27 mg/L 

TN (Nov 1 – Apr 30) Max Annual Max Annual 

TP (May 1 – Apr 30)  2.0 mg/L 3.0 mg/L 

TP  (Nov 1 - Apr 30)  Max Annual Max Annual  

NH3-N (May 1 – Apr 30)  2.9 mg/L 19 mg/L Max 

NH3-N (Nov 1 – Apr 30)  5.9 mg/L n/a 

Fecal Coliform  14 MPN/100 mL n/a 

Total Residual Chlorine 0.012 mg/L n/a 



 
Oxford Comprehensive Plan Adopted October 12, 2010  

59 

pH 6.5 to 8.5 range n/a 

DO  6.0 mg/L (at any time) n/a  

 

Table 8(F)  

 

Oxford  NPDES Permit Requirements (104,000 gpd <Q< 150,000 gpd) 

 

Parameter Monthly Average Weekly Average  

BOD5  21 mg/L 31 mg/L 

TSS (May 1- Oct 31)  90 mg/L n/a 

TSS (Nov 1 – Apr 30)  50 mg/L 75 mg/L 

TN (May 1 – Oct 31) 12.5 mg/L 18.8 mg/L 

TN (Nov 1 – Apr 30) Max Annual Max Annual 

TP (May 1 – Apr 30)  1.4 mg/L 2.1 mg/L 

TP  (Nov 1 - Apr 30)  Max Annual Max Annual  

NH3-N (May 1 – Apr 30)  2.8 mg/L 19 mg/L Max 

NH3-N (Nov 1 – Apr 30)  5.8 mg/L n/a 

Fecal Coliform  14 MPN/100 mL n/a 

Total Residual Chlorine 0.012 mg/L n/a 

pH 6.5 to 8.5 range n/a 

DO  6.0 mg/L (at any time) n/a  

 

Table 8(G)  

 

Table of Wastewater Treatment Acronyms 

Acronym Name 

BOD5  Biochemical oxygen demand 

TSS Total suspended solids 

TN Total nitrogen 

TP  Total phosphorus 

NH3-N  Ammonia Nitrogen 

DO  Dissolved oxygen 

 

 The existing facility is working well for a lagoon system.  It is achieving relatively low 

ammonia and total nitrogen levels and consistently meets the new effluent permit limits during 

warm weather conditions.     

 

8.6     Future Planning for Sewer Services  
 

 In 1996, the Town retained Stearns & Wheler to conduct a feasibility study to upgrade 

the existing facility for biological nutrient removal (BNR) while providing a process compatible 

with enhanced nutrient removal (ENR). The results of that study are summarized in the Town of 

Oxford Wastewater Treatment Plant Upgrade Study, submitted by Stearns & Wheler in April, 

2007.   As part of that study, Stearns & Wheler estimated future design loads for the Oxford 

WWTP, which are set forth in Table 8(H) below:  



 
Oxford Comprehensive Plan Adopted October 12, 2010  

60 

 

Table 8(H) 

 

Oxford 

Future Average Design Influent Concentrations and Loads 

 

Average Month
(1) 

Maximum Month 

Parameter Concentration 

(mg/l) 

Load 

(lbs/day) 

Peaking 

factor
(3) 

Load 

(lbs/day) 

Concentration 

(mg/l)
(2) 

BOD5 175 152 2.4 365 292 

TSS 175 152 2.4 365 292 

TKN 34 29 1.25 36 29 

TP 4.6 4 1.25 5 4 
 Notes:   

1. Average month data based on a flow rate of 0.104 mgd 

2. Maximum month concentration is based on a flow rate of 0.150 mgd 

3. Peaking factors for BOD5 and TSS are based on current plant data (max month loads to average month 

 loads ratio).  Peaking factor for TKN and TP were estimated  

 

 

 Oxford’s Permits and TMDLs status, as of 2008, is summarized in the following Table 

8(I):  

Table 8(I) 

 

Oxford’s Permit and TMDL Status (2008)  

 

Parameter Current Load 

(lb/month)
1 

Current 

Concentration 

(mg/l) 

Permit Level 

(mg/l) 

WWTP TMDL  

Level  

(lb/month) 

 

Nitrogen 128 4.9 12.5
2 

468 

 

Phosphorus 20 0.8 1.4
2 

52 

 

BOD 250 21 21 780  
1
Estimate based on annual average flow of 0.104 million gallons per day 

2May 1st- October 31st  

 

 Although the existing facility has demonstrated the ability to meet these permit limits, it 

is possible that the current facility will not be able to reliably meet the ammonia-nitrogen limits 

included in the revised discharge permit during colder months of the year as the flows and loads 

increase.   Moreover, if the facility is expanded or its process modified, MDE will have the 

opportunity to modify the NPDES discharge permit.    

 

 MDE’s ENR Strategy divides wastewater treatment plants into two classifications – 

major facilities and minor facilities.  Major wastewater treatment facilities have a current design 

capacity of 500,000 gpd or greater. Oxford’s WWTP is considered a minor facility because its 



 
Oxford Comprehensive Plan Adopted October 12, 2010  

61 

current design is less than 500,000 gpd.  MDE’s ENR Strategy established a baseline nutrient 

contribution to the Chesapeake Bay based upon the recorded Year 2000 flows at wastewater 

treatment plants across the State.  The ENR Strategy indicates a Year 2000 flow rate of 102,000 

gpd for the Oxford WWTP.  MDE used this flow rate and the historical population growth rate 

within each county to predict Year 2020 flow rates for each treatment plant.  Based upon this 

approach, MDE has indicated a Year 2020 flow rate of 114,000 gpd for the Oxford WWTP.  The 

ENR strategy allows each minor facility an effluent nutrient goal equivalent to 18.0 mg/L total 

nitrogen and a 3.0 mg/L total phosphorus for the projected year 2020 flown shown in the ENR 

Strategy.  For the Oxford WWTP, this results in an annual average total nitrogen goal of 6,227 

lbs/yr and total phosphorus goal of 1,038 lbs/yr.   

 

 The discharge requirements for a minor plant such as Oxford’s are on a load basis.  This 

allows for a sliding nutrient target concentration as the design flow rate of the WWTP changes.  

For example, a WWTP with a design flow rate of 275,000 gpd, the ENR Strategy nitrogen and 

phosphorus targets would be 7.3 mg/L and 0.54 mg/L, respectively, A WWTP with a design 

flow rate of 350,000 gpd, would have an ENR Strategy nitrogen and phosphorus limits of 5.7 

mg/L and 0.43 mg/L, respectively.    

 

 In 2004, Maryland passed the Chesapeake Bay Watershed Restoration Fund (House Bill 

555 and Senate Bill 320) providing additional state grant funding, up to 100% for planning, 

design and construction as available, for implementing ENR upgrades at all major wastewater 

treatment plants in Maryland.  The fund is financed by a $2.50 per month household surcharge 

on all Maryland residents and an equivalent amount on businesses based upon their water usage.  

Funding under this legislation is not available at this time to minor wastewater treatment plants, 

such as Oxford’s.  MDE has indicated that supplemental grant assistance, as well as low interest 

loans, may be available to assist the Town with the design and construction cost of a new 

wastewater treatment plant.   In addition, grant and loan assistance may be available from other 

sources, such as US Department of Agriculture’s Rural Development Administration.  

 

 The Town’s 2007 wastewater treatment plant study included proposals for a facility that 

would be compatible with enhanced nutrient reduction to satisfy MDE’s Enhanced Nutrient 

Removal (ENR) Strategy to require that the owners of sewerage treatment facilities to reduce 

discharges of nutrients into the Chesapeake Bay or its tributaries.   

 

 As set forth in more detail in Town of Oxford Wastewater Treatment Plant Upgrade 

Study, Stearns & Wheler analyzed the following treatment options: 

 

 • Phosphorus Removal Upgrade.  Phosphorus removal is currently addressed 

manually, with the addition of a chemical precipitant (ferric chloride) to a contact tank in which 

the phosphorus is precipitated from the effluent stream and removed.  The current method, while 

effective, is considered hazardous to employees, and is not a long term solution to compliance 

with Oxford’s phosphorus limits.   One option is an interim plant upgrade phase to reliably 

achieve total phosphorus permit requirements.  The first phase would include new clarifiers, 

chemical feed systems, return sludge and flow distribution modifications.  If the phosphorus 

removal upgrade is completed, the plant would still need to be upgraded to BNR or ENR as a 

later phase.   



 
Oxford Comprehensive Plan Adopted October 12, 2010  

62 

 

• BNR and ENR Upgrades.  As part of a BNR and/or ENR upgrade, alternatives 

were developed to meet the following goals:  

 

 * Ability to remove both nitrogen and phosphorus to meet current NPDES permit 

requirements.   

 

 * Ability to take any single tank out-of-service for maintenance during “normal” 

operating conditions and still meet NPDES permit requirements.  

 

 * Ability to operate during anticipated cold weather conditions.  

 

 * Compatibility to be modified in the future to meet MDE’s ENR goals.   

 

 In studying BNR upgrade options, four alternatives were studied, which included 

Sequencing Batch Reactors (SBRs), Oxidation Ditches, Membrane Bioreactor (MBR), and 

Biolac Lagoon.  With each alternative, the construction of a ferric chloride or alum chemical 

storage and feed system would be recommended for chemical precipitation of phosphorus.  The 

metal salts would be added as required into the process just before the final clarifiers, or, in the 

case of SBRs, just before the settling phase.  A caustic storage and feed system would also be 

required for influent alkalinity addition and effluent pH adjustment, if necessary.   

 

To achieve MDE’s anticipated future ENR goals, additional tankage and equipment 

would be coupled with the BNR alternatives.  For the SBRs, Oxidation Ditches, and Biolac 

alternatives, denitrification filters would be added.  For the MBR alternatives, additional post-

anoxic tanks would be required.   

 

Denitrification filters provide both additional nitrate-nitrogen removal and particulate 

phosphorus removal.  They are essentially high-rate biofilters with supplemental carbon addition 

that follow a nitrifying treatment process.   For any system in which denitrification filters are 

used, it is important to consider the high headloss associated with the units.  The very low 

elevation and mild slope of the Oxford WWTP site will necessitate the construction of a small 

intermediate pumping station downstream of the secondary treatment process to overcome the 

denitrification filter headloss.  

 

• Pumping to Easton Plant.  The Town Commissioners and its consulting 

engineers explored this option, which would include the potential construction of a force main 

and pump stations to accommodate treatment of Oxford’s wastewater treatment at the Easton 

wastewater treatment plant.  The Town of Easton has a state-of-the-art wastewater Enhanced 

Nutrient Removal Technologies which allows for discharge concentrations of Total Nitrogen of 

3 mg/l or less and Total Phosphorus of 0.3 mg/l or less at a design flow of 4.0 million gallons per 

day.   

 

Working with the Town of Easton, Easton Utilities, and Talbot County Public Works 

Department, the Commissioners of Oxford and its consulting engineers studied an alternative 

which would allow Oxford to own and operate the pumping stations and force main (which 



 
Oxford Comprehensive Plan Adopted October 12, 2010  

63 

would be a denied access line) used to convey the wastewater to Easton.  As part of this 

proposal, the Town agreed that the force main: (1) would be planned for limited (Town of 

Oxford only) access; (2) the force main would not serve any property that was not located in 

Oxford’s sewer district; and (3) the force main agreement and any changes thereto would 

required the unanimous consent and approval of the Oxford Commissioners, the Easton Town 

Council and the Talbot County Council.   

 

 The environmental benefits of this approach are the removal of the current outfall from 

Town Creek, an impaired water body listed by the MDE on the 303(d) list, where there is limited 

tidal flushing.  The improvements to the water quality of Town Creek may open opportunities for 

funding. 

 

•    Sewer System Upgrade/Replacement Alternatives 

 

There is no question that Oxford’s dated lagoon system is nearing the end of its useful 

life, especially in the context of the more stringent Total Maximum Daily Load (“TMDL”) 

analysis of the entire Chesapeake Bay.  The costs of accomplishing the highest level of treatment 

using current technology have been estimated to run as high as $10 million.  There are 

advantages and disadvantages to each of the alternatives evaluated by the Town’s consulting 

engineers.  The Town should continue to analyze evolving technology in the context of the latest 

effluent treatment standards to come up with the best economic and environmental balance 

available to the town citizens.  

 

Recognizing that financing, planning and construction take years of time, in December, 

2008, the Oxford Commissioners requested that the Talbot County Council amend the County 

Water and Sewerage Plan to include the upgrade and treatment alternatives set forth above.  

Placing the alternatives in the County Water and Sewer Plan would enable the Town to continue 

to study these alternatives with MDE, including financing options and programs.  Specifically, in 

order to be eligible for any grant funding, the alternatives must be included in the County 

Comprehensive Water and Sewer Plan.  On April 14, 2009, the Talbot County Council declined 

to follow the favorable recommendation by the Talbot County Planning Commission and refused 

to amend the Comprehensive Water and Sewer Plan as requested by the Commissioners of 

Oxford, indicating that the requested plan amendment was premature.   

 

 With a population of approximately 800 residents, the Town will continue to explore the 

most cost effective approaches to upgrading its wastewater treatment plant and treating its 

wastewater.  The Town believes that it should explore all of its alternatives and that the Talbot 

County elected officials should endeavor to work with the Commissioners of Oxford to explore 

solutions that benefit the citizens of Oxford, Talbot County, and the environment.  Town 

officials should continue to discuss with the Talbot County Council the request that the Council 

support the Town and its ability to secure grant funding for wastewater treatment system analysis 

and upgrades.  

 

 While the Town is committed to pursuing treatment alternatives, funding must be 

available in order to accomplish these objectives.   

 



 
Oxford Comprehensive Plan Adopted October 12, 2010  

64 

 In terms of new development, as set forth in the Municipal Growth Element, the Town 

does not anticipate either significant infill development or significant development in its growth 

area as part of annexation, within the next 20 years.  The Town does not have significant infill 

properties for new residential or commercial uses, and much of its growth area is either 

developed properties, or confined by environmental limitations such as critical areas and 

wetlands. Over the past 40 years, there have 6 requests by property owners to annex properties 

with failing septic systems.  In addition, as set forth in the Municipal Growth Element 4.4.2, a 

owner of a 12 acre parcel in the Town’s growth area has recently begun the application process 

to develop 22 lots under the County’s jurisdiction on a private system. 

 

 Based upon this analysis, the Town projects future sewer demand through 2030 as 

follows: 

 

  97,000 gpd (current 3 year average) 

  5,000 gpd (20 new infill homes @ 250 gpd) 

  1,500 gpd (6 developed properties within the county seeking annexation based  

         upon historic trends) 

  5,000 gpd (potential additional commercial uses) 

  ___________________ 

TOTAL; 109,000 gpd 

 
  The Town has available treatment capacity to accommodate this development, and any 